Installation Guidelines

John Deere

5000-20-1280-MAN

CAMSO

Track System for SxS$
vehicles

=

CAMSO

VERSION D



A WARNING

Please read carefully each part of this document as well as the User Manual prior to
assembling, installing and using the Track System.

CAUTION: Longevity of the Camso Track System’s components is directly linked to the the way
in which the System is used. Sportive driving, rapid direction changes and repeated fast turns
(especially on power steering vehicles) are not advised. These driving styles increase the risk of
derailing and can cause premature wear and/or major breakdowns on the Track System which
will not be covered under normal warranty.

Camso inc.
4162, rue Burrill - Local A
Shawinigan, QC G9N 0C3
CANADA

TECHNICAL SUPPORT
If your dealer or distributor is unable to solve a problem related to the System, you may contact the
Camso support team from Monday to Friday.

E-Mail: enduser.atv@camso.co
Internet: www.camso.co

Dealer or distributor phone:
Serial #:
Purchase date:

® and mc are trademarks of Camso inc.
All rights reserved. ©2018 Camso inc.
Printed in Canada.



PARTS LIST

CAUTION: Before beginning the installation, make sure that you have received all the components included in
the parts lists below.

ITEM| PART# DESCRIPTION QTY
A 1004-20-0790 | FRONT BRACKET KIT 1
1 - ANTI-ROTATION FRONT BRACKET - LH 1
2 - ANTI-ROTATION FRONT BRACKET - RH 1
3 - COVER 2
4 1033-08-0055 [ HEX BOLT - HCS, M8-1.25X55, 8.8, ZP, DIN931 4
5 1033-10-0055 | HEX BOLT - HCS, M10-1.5X55, 8.8, ZP, DIN931| 4
6 1060-08-0001 | WASHER - W, 24X8 2
7 1074-08-0001 | NYLON NUT - FNN, M8-1.25, 8, ZP, DIN6926 4
8 1074-10-0001 [ NYLON NUT - FNN, M10-1.5, 8, ZP, DIN6926 4
3 ””””””””””” 3 ITEM| PART# DESCRIPTION QTY
i 2 / 2 i B 1005-20-0620 | REAR BRACKET KIT 1
i 6 _3 i 1 - ANTI-ROTATION REAR BRACKET 2
. Tf TP 2 - FRONT BRACKET COVER 2
§ ) i 3 1033-10-0045 | HEX BOLT- HCS, M10-1.5X45, 8.8, ZP, DIN931 2
§ g § 4 1033-12-B170 | HX BOLT- HCS, M12-1.75X170,8.8,ZP,DIN931 2
5 1071-10-0001 [ NYLON NUT - NN, M10-1.5, ZP, 8, DIN982 2
§ i 6 1071-12-0001 | NYLON NUT - NN, M12-1.75, ZP, DIN982 2
i 1 5 4 4 5 1 i
@\ ITEM| PART# DESCRIPTION QTY
C 1034-08-0716 | STUD - SSC, 7/16-20X1, CUP, SSS 2
@\ ITEM| PART# DESCRIPTION QTY
7\ ) \ D 1442-D2-X032 | LUG BOLT - HWB, 7/16-20X32, 5, ZP, 3/4 KEY| 20
ITEM| PART# DESCRIPTION QTY
E 1081-20-0244 | UPPER A-ARM STIFFENER KIT 1
1 1033-08-0065 | HEX BOLT- HCS,M8-1.25X65, 8.8, ZP, DIN931| 4
2 1033-10-0030 | HEX BOLT- HCS,M10-1.5X30, 8.8, ZP, DIN933 2
3 1033-10-0065 | HEX BOLT- HCS,M10-1.5X65, 8.8, ZP, DIN931 2
4 1060-08-0001 | WASHER - W, 24X8.4X2, ZP, DIN9021 8
5 1074-08-0001 | NYLON NUT - FNN, M8-1.25, 8, ZP, DIN6926 4
6 1074-10-0001 | NYLON NUT - FNN, M10-1.5, 8, ZP, DIN6926 4
7 - UPPER A-ARM STIFFENER, RH 1
8 - UPPER A-ARM STIFFENER, LH 1
9 - COVER RH 1
10 - COVER LH 1




INFORMATION

1. For installation purposes, directional arrows have
been cut out of some components in the anchor
bracket kits. These arrows indicate the front of the
vehicle relative to the component. See Fig. 1

Fig. 1

2. ldentify the mounting position of each Track System
undercarriage unit; the position is indicated on a
small sticker affixed on the undercarriage frame.
See Fig. 2

PREPARATION

A  WARNING

Do not place any part of your body under the
vehicle wunless it is securely placed on
appropriate stands. Severe injuries could occur if
the vehicle collapses or moves. Do not use a
lifting device as a secure stand.

1. Position the vehicle on a flat and level surface, shift
the transmission to neutral and turn off engine.

2. Set each Track System unit near the position
indicated by the sticker affixed on the frame.

REAR TRACK SYSTEM INSTALLATION

1.

Using a lifting device, raise the rear of the vehicle
and install appropriate stands. Ensure that the
vehicle is immobilized and safe to work on.

Remove rear wheels. Make sure that wheel hubs
are free of dirt.

If needed, remove CV joint protectors.

Remove bolt (1) that links lower suspension arm to
wheel knuckle. See Fig. 3

Fig. 3

. Position anchor bracket (B1l) under lower

suspension arm. Insert new M12x170mm bolt (B4)
through anchor bracket, lower suspension arm and
wheel knuckle. Position bracket cover (B2) over
lower suspension arm. From the top, insert bolt (B3)
through bracket cover, lower suspension a-arm and
anchor bracket. See Fig. 4

*khkkkkkkkkkkkkkkkkk IhAF)C)F?1'/\Pd'r kkkkkhkkkkkkkhkkkhkkkhkk

Before final tightening of bracket assembly,
adjust wheel camber angle. Refer to Rear Wheel
Camber Adjustment section of John Deere’s
Technical Manual for  procedure and
specifications.

*kkkkkkhhhhhhhkkrkkkkkhkhhhhhhhhrrkkkkkhkhkhhhhhhhrrkirixxkx

NOTE: M12x170mm bolt (B4) must be greased as
per John Deere specifications.




Fig. 4

6. Install the provided nuts (B5 - B6) on the bolts and
tighten them to 50 Nem [37 Ibeft] of torque. Fig. 5

Fig. 5

CAUTION: Screw the supplied threaded studs (C)
in the hub to help position the System correctly on
it. See Fig. 6

Fig. 6

7. Secure the undercarriage to the rear hub using the
provided wheel bolts (D). To install the Track
System, screw the two threaded studs (C) provided
at the 10 and 2 o’clock positions on the hub. Slide
the undercarriage on the studs, and bolt it to the hub
with three wheel bolts. Remove the studs and
install the last two wheel bolts. See Fig. 6 and Fig. 7

CAUTION: If needed, take rubber protector off
of hub.

CAUTION: Make sure that axle nut cotter pin does
not interfere with undercarriage hub

CAUTION: Follow torque specification indicated by
vehicle manufacturer when tightening wheel bolts.

Fig. 7




8. Attach stabilizing rod (1) to anchor bracket (2),
using bolt (3), long spacer bushing (4), short spacer
bushing (5), flat washer (6) and nut (7). Torque to
70 Nem [52 Ibeft]. See Fig. 8

CAUTION: Components must be assembled in the
order shown.

Fig. 8

9. Verify that spring assembly bolt (8) is tightened to
the recommended torque specification: 75 Nem [55
Ibeft]. Refer to Fig. 9

Fig. 9

10.Inspect the rear track systems and ensure that all
mounting bolts were correctly tightened during
installation. Lower the vehicle on the ground and
proceed to install the front track systems.

FRONT TRACK SYSTEM
INSTALLATION
1. Using a lifting device, raise the front of the vehicle

and install appropriate stands. Ensure that the
vehicle is immobilized and safe to work on.

2. Remove front wheels. Make sure that wheel hubs
are free of dirt.

3. If applicable, remove CV joint protectors.

4. On upper suspension arm, temporarily remove ball
joint nut (1) and brake hose clamp bolt (2). Fig. 10

Fig. 10

5. Drill out existing holes (3) and (4) to @ 8,5 mm [@11/
32". Fig. 11

Fig. 11

6. Install Stiffener bracket (E7-E8) over upper a-arm
with bottom plate (E9-E10) as shown in Fig. 12

7 E8)

E10 B9’

Fig. 12




7. Assemble stiffener and bottom plate with M10 bolts 9. Remove bolt, washer and bushings from front

(E3-E2) and nuts (E6); M8 bolts (E1), washers (E4), stabilizing rod end and insert bolt in front anchor
and nuts (E5) as shown in Fig. 13. Torque M10 bracket (A1-A2) as shown in Fig. 15
bolts to 50 N-m [37 Ib-ft] and M8 bolts to 25 N-m [18 ) ) ) )
Ib-ft]. NOTE: It is not possible to inserteop this bolt once the

bracket is attached to the suspension arm.

Fig. 13

8. Re-install ball joint nut (1) and torque as per
manufacturer’s specification. Flip brake hose clamp
around 180° and re-install hose clamp bolt (2). See
Fig. 14

Fig. 15

CAUTION: Be sure that bolt is inserted in the right
direction. See Fig. 16

Fig. 16




10.Position bottom part of anchor bracket (Al-A2)
assembly under front lower suspension arm, as
shown in the figure below. See Fig. 17

Fig. 17

11.Position bracket cover (A3) over suspension arm
and align holes in cover and bottom part. Insert
M10x55mm bolts (A5) through top and secure the
two parts together with M10 nuts (A8) provided.
Insert M8x55mm bolts (A4) through top, with
washer (A6) on bolt that faces rear of vehicle, and
secure the two parts together with M8 nuts (A7)
provided. Tighten M10 nuts to 50 Nem [37 Ibeft] and
M8 nuts to 25 Nem [18 Ibeft] of torque. Fig. 18

Fig. 18

12.Using the provided wheel bolts (D), secure
undercarriages to front wheel hubs. The procedure
and precautions are the same as for rear units.
Refer to Fig. 7

13.Attach the stabilizing rod (2) to the anchor bracket
(1), using the two spacer bushings (3), flat washer
(4) and nut (5). Torque to 70 Nem [52 Ibeft]. Fig. 19

CAUTION: Components must be assembled in the
order shown.

Fig. 19

14.Verify that spring assembly bolt (6) is tightened to
the recommended torque specification: 75 Nem [55
Ibeft]. Refer to Fig. 20

Fig. 20




FINAL INSTALLATION 5. Next press the CYCLE button (B) to find the tire size

selection you want.

1. Verify the suspension settings. If the shock
absorbers are adjustable, adjust them to the stiffest
setting to allow for maximum clearance between
the System and the vehicle’s fenders.

2. Verify for possible contact between the

undercarriage and the lower fender. If there is 6. When tire size 14 selection is found, press the
contact, the fender should be modified (cut) to avoid SELECT button (A) to confirm. This setting will allow
damage to the vehicle's components and the speedometer to display the actual speed when
premature wear on rubber track. operating on tracks.
CAUTION: Track System may interfere with front 7. Don't press anything and wait for the menu to
bumper. Bumper should be modified or removed. timeout.

3. Lower the vehicle to the ground.

ADJUSTMENTS
SET SPEEDOMETER FOR TRACK CAUTION: The Track System is designed to provide
the best traction performance and floatability.
SYSTEM Adjustments such as alignment, track tension, and
. angle of attack are necessary and mandatory for
1. Turn key to RUN position. optimal System performance. For more information

on adjustments, refer to the document entitled
ADJUSTMENTS or to the USER MANUAL provided
with the installation kit specific to the vehicle.

@ m SELECT
CYCLE

2. To set speedometer for tracks, the machine must be
stopped. Hold the SELECT button (A) until menu
displays on screen.

3. Press CYCLE (B) to move through different setting
options.

4. Once you find the tirE - Select Tire Size menu
option, press the SELECT button (A) to enter.




"8|NJIYDA Np uolle|[eIsul,p 9|quWasua,| 99A. Sluinoy
dN3LVSITILNT 3A T3INNVIAN ne no SI9VI19IY
wswnoop ne SNoA-Z319)3l ‘sjuswaisnle
S99 INs sjuawaubiasual ap snjd Inod ‘owalsAs
np saewndo saosuewlojldad sa| Jiuslqo Junod
Sallessadgu 19 saliolebijqo j1uos anbene,p a|bue,
9p 18 SI9||IUBYD Sap uolIsudl B| ap ‘luswaubie,|
ap swawalsnle sa7 "al|Igeno|) ap 1@ uoloell ap
SawJal us saouewloyiad sainajidw sa| 41440 Jnod
n3uod 919 e uondeI} 3P dWRISAS 97 1 NOILNILLY

SININILSNCV

"awigw-In| Jed a11i0S es
Janjoaya nuaw 9| Jassie| 18 uall Ins JaAndde snid aN "2

'S9|lUay9 Jns uonelado,p 3[|994 3SSAUA | Jayoiye,p
9SSalA ap JInaiedipull e emawlad abe|bas 8D
"9||rer and9 Jisioyd inod () uonoases ap uolnog I
Ins JaAndde ‘ayoiye,s T naud ap 3j|e1 | anbsioq] ‘9

"9a.1S9p naud ap a||e1 e| Jaanos; Jnod
(g) wawajap ap uoinog 3| Ins J1aAndde ‘aunsuzy ‘g

‘uondo anad Jisioyd Inod
(w) uonoajas ap uonoq 3| Ins 1aAndde ‘snaud sap
a||re1 1auuond9Ids - 3411 uondo,| 9Anos JloAe saudy

‘nusw np suondo sa| Junoased
nod (g) wswajsp ap uonoq 9| Ins liaAnddy ‘g

"uelI29,| B 9yalye,s nusw 3| anb a2 g,nbsn|
(W¥) uono9|as ap uoINOg 3| PIUOJUS JIUd] 19 JaAnddy
"91a.Je 2119 1I0p 3|NJIYIA 3| ‘algwopo,| Jaisnle Jnod g

¥311430 3¥Iv4
¥INNOILIITIS m ®

'BEFAAAE & ¥

1.1

rome
Lll_ll,

"JHOYVIA uonisod us 9|0 e[ JauInol T

NOILOVd1l 34 JNTJLSAS NN dNOd
4413INOdO.T13Ad LNINILSNCV

oS Ne 8|NJIYIA 9| Jassieqy ‘€

"9A3|US NO 3ljIpow 3119 1p sooyo-aled
97 "jueAe sooyo-aled 8| 29ABR 10BIUOD UD I3I1UL,P
anbsiy uonoen ap awdlsAs a7 NOILNILIY

's9||luayd sap aaJnrewsaud
aInsn 9ol 1@ JNJIYsA np sajuesodwod xne
sabewwop sap 191A3 Inod ajie,| (Jadnoogp) Jalipow
‘1021U0D B A |IS ‘"aInaugul Jje,| 1@ uonoes ap
aWISAs 9| a.ua 9|qIssod 10.jU0D un e A |I,S JBYUIA ‘2

"9|N2IYaA Np sa|re
S9| 10 SoWISAS S9| asjua Juswabebap ap wnwixew
un amawliad ap uye awudy snid 8| neamu ne
sg|624 2119 uaAIop S| ‘sajge|Bal oS sInassiiowe
S9| Is ‘uoisuadsns e] ap juawaisnle,| JaYUSA T

NOILV TTVLSNI. T 43SITVNIL



L b4
B| JIOA "8191Ue,| B,nb sawgw s9| uos suonnesaid
oz ‘b4 S9] 1@ @JIAINS B Bydlew ¥ ‘lueAe anol ap

naAow ne uonoel] ap awIsAs anbeyd Jauuojnoq
‘siuinoj (@) anol ap suojnog Sap uskow nNy'ZT

8T b4

0z ‘614 [ideq| GG] WeN G/ : 9puerwWWOIaI 3]dNoI
ne 211as 1sa (9) 1ossal np uonog 3| anb JBYLIDA'GT (g F— _"é\a?“_

6T b4

8T "Bi- *[1deq) 8T] WeN GZ B 8N SN0JIY $3] 18 [Ideq|
/€] WeN 0G B QT SN0J429 s3] J1a1i8s (L) Snoidd
S9| 29ABR JI9|qWIBSSY ‘SINJIYDA NP aldlle,| SIoA
2I9SUl uojnog 9| Ins ag|reisul 18 (9V) a||opuol ¥
‘snssap 9| Jed (yv) WWGGXGIN Suojnoq sa| Ja1gsu|
‘(8Y) sSnoio9 so| d9aAe sailed xnap S99 IS|qUISSSY
'snssap 9] Jed (GY) WWGGXQTIN Suonoq s9|
1a19su| ~abeloue,| ap 18 USAN0D Np SnoJ] s3] Jaubije
19 uoisuadsns ap selq 9| Ins (£V) USAN0I 9| 1ade|d 'TT

JARGIE!

‘anbipul aipio,| suep
s9291d S3| JI9|qWIasSse,p SNOA-ZaINsSY : NOILNILLY

6T "B14 ] JIoA “[ideq
2G] weN 0/ 9p 91dnod un e Jauas ‘(g) wenbojqoine
noiog,| ap 1@ (¥) 9jepuos €] ap ‘(g) sinadedsa
Xnap sap apie,| e (T) uoisuadsns ap abeioug,| Ins
g|[eisul elop uojnog ne (g) Inayesijiqels seiq 3| Jaxid T

. “Bi4 ©] Jlo a3l | e,nb sawaw s3] JUOS
suonnedald S9| 18 aJAINS B aydsew BT JueAe anol LT 'B14 ] JIoA "Inaugjul
ap naAow ne uonoell ap awalsAs anbeys Jauuojnog uoisuadsns ap seiq 9| snos (gv-TYy) uonelol—iue
‘siuinoj (@) anos ap suojnog sap usakow ny'ET abeioue,| op ainaugul aued B] JBUUONISOH 0T



9T "B

9T B4 e[ 110\ "SUBS uoq 3| Suep
uonoQg 8| 1al9sul,p SNOA-zaINSSY : NOILNILLY

GT "B

T B4 e JIOA "uonexiy ap (g) uojnoq o Ja|[eIsuIl
1@ 08T 9p Ul ap neloq ap apliq el Jasionu|
"9INJIYSA np Jsunioeinuew 9| Jed ayoads ajdnod
ne Jauas 18 ainjoJ e wiol np (T) noloy,| Jg|eisuiey '8

€T b4

"3|N2IYA Np uoisuadsns ap seiq ne 9xiy abeloue,|
SI0} aun uoinog 89 JaJgsuLp Bjqissodwi 1S9 || : JLON

€T "614 | 1oA [1d-q) 8T] w-N GZ ap 8|dnod
un e 8N suojnoq s 18 [1d-q| 2&] W-N 05 ap 9|dnod

GT ‘614 '(2v-TV) 1ueAe uoisuadsns ap sabeloue sap un ® QTN suojnog sa| Jauas *(g3) snoidg s9| 19

unoeyd ap SNWIIXS,| B UOINOJ UN JaIgsu| ‘JueAe
SOWRISAS sap sInalesiigels selq Sap Sa|niol sap

sinaoedsa S| 19 S3||9pU0J SI| ‘suojnog S| JA3|UT ‘6

(3) saji@puol s8] ((T3) 8IN suojnog sa) :(93) snoid
s9] 18 (¢3-€3) 0TI Suojnog sa| Jues|nn us abellas

ap anbeid e| 1@ uUoual ap anbe|d ¥| Jo|quassy /.



A

63013

‘8313

AMNIE
B| ® 9Juow awwod ‘snossap ne (0T3-63) abeliss
ap anbeld e| 18 Jnauadns uoisuadsns ap seiq np

snssap ne (83-73) uojual ap anbe|d e| Jauuosod -

TT B4

11 ‘b1 ®|
JIoA '[.2e/TT@] wwg's @ e ‘inauadns uoisuadsns ap

selq 9| suep uelsixa elap ‘() 18 () snoJ s9| Jadlad -

ot "6i4

0T 614 "ty ap nehoq ap apuq e| ap () uojnoq
3] 1@ amoJ ' ol np (T) noidg,| uswalirelodwal
Jamal ‘unauadns uoisuadsns a8p selq ny -

"2l1essadsu

IS ‘anbnsuioowoy ol ap sinaosloid sa| Jainvy

‘919|es ap S1dwaxa Juos anoJ ap

xnakow sa| anb Jainsse,S ‘JueAe sanoJ S| JIaAg|ug -

"911N29s ud Ja|reael) A 1nad uo,nb
19 9jIqowwl ualg 1S9 JNJIYIA 3| anb lJainsse,S
'9laI0S 9p S9ed Sap JI9|EIsul 1@ JNIYIA hp
ueAe,| JaA3IN0s ‘abena) ap yisodsip un,p ushow ny

T

NOILVTIVLSNI - INVAY SINTILSAS

"JUBAR UOI1ORI] 8P SBWISAS
Sap uolne|eisul,| g Japadold 18 |0S ne 3|ndIysA 9|
81INSUd Jassreqy "uole[[elIsul| ap SI0| JUswaldallod
S9119S 919 U0 suoinog S8 shol anb Jainsses

1@ aJguie uonoesl ap SawdisAs s JUayoadsulQT

R

6 'B14 "[1deq| GG] WeN G/ : 9puBWWOIaI 3|dNOD
ne 911as 1sa (8) Wossal np uojnog 8| anb JayuaA

‘6

SR

‘anbipul aipio,| suep
s99291d s9| Ja|qWasse,p SN0A-zaINsSY : NOILNILLY

8 61 e JIoA *[ideq| ZG] WeN 0L
ap 9|dnod un e Jauas ‘(2) wenbojgoine noidg,| ap
19 (9) 9jj9puol e ap ‘(g) N0 Jnadedss,| ap ‘({7) Buoj
Inasedsa,| ap ‘(g) uojnoq np apre,| g (g) uoisuadsns

ap obeloue| ' (T) Jnajesiigels selq 9| Joxid -



YRR

"8]N2IYSA np 1ueolige) 8| sed anbipul abellss ap
2]dnod2 ne anoJ ap suojnoq sa| 1a11as : NOILNILLY

uonoes) ap awalsAs np nakow
np Inaod ne sed 8Ja}Ja1ul,U N3ISSa,| 8p N0IJY,| ap
anpua] a|jidnob ] anb snoA-zainssy : NOILNILLY

‘nalje A |1,s ‘nakow np
Jnoyolnoed ua Inaldalold 3| Jainay : NOILNILLY

. "Bi4 ©| 18 9 "B | JIOA "SUOInNOg SIaluIap Xnap
S9| JaSSIA 19 sa|qinowe suolnob sa| Jainay ‘nakow
9| INs 8noJ ap suojnog slol} 1assiA 18 suolnob
S9| Ins 3||luayd e| Jassiib ‘sainay zZ 18 OT © SIuInoy}
sajqirowe (D) suolnob xnap sa| Jaoeld ‘uonoes; ap
BWRISAS 9| Ja|[eISul IN0d "UoNB|eISULP B|qWasu?,|
suep (@) SIuINo} anoJ ap suojnNog S| Jas!|nn ‘aiale
anoJ ap nadow ne uonoel ap BWISAS 9| JaxIHd ‘L

9 "6i4

9 B4 ©| 110A "8N0J 8p NBAOW Nk 1UBW=a1231109
awalsAs 9| Jauuonisod ap ule siuInoy
(D) se18114 suolnob xnap ss| Jas!|iN : NOILNILLY

G 64

G "Bi4 | J10A [1dsq|2€] WeN 0F 8P 8|dN0D Un
B 1a118s 18 suojnog xne (9g-59g) SNoJo9 s9| Jojeisu] ‘9

¥ B4




‘2193
uyor ap suoneanoads sa| uojas assrelb
a9 uop (yg) ww QLTXZIW uonog 8| : 3J1ON

PR S A R R R S A A R PR R S S

‘suolreoly0ads sa| 1@ ainpadoud | inod alaag
uyor ap anbiuyoal [enue Np « alaliie sanoJ sap
abessolies ap a|bue,| ap 1uawalsnly » uoI1103S
B| J9)InSuo) ‘91snfe 1U2Wa1094100 1S9 aNoJ e|
ap abessouied ap a|bue,|anb Jainsse,s ‘abeioue,|
ap abe|quasse,| Ja119S JUDWI1R|dWOD Bp 1UBAY

sxxrprprerererererer LNV LIHOINT wxrsrrrrsererererers

¥ *B14 e| JloA "uoisuadsns ap abeioug,|
ap NoJ) 9| 18 InaLIgUI uoisuadsns ap seiq 3| sianel)
e ‘suuonisod juswsa|gejeald 1SANOD NP hoJl ne
ne (£g) uojnog 8| ‘snssap 9| Jed ‘1a1gsu| "INaLBuI
uoisuadsns ap selq np snssap ne (gg) abeioue,| ap
1J9AN0D 3] JaUuUoNISOd ‘anoJ ap hakow hp uoiexiy
B| © 19 uoisuadsns ap abeioue,| e (fg) WWQOLTXZTIN
uojnog nNeaAnou 9| Jalgsul 1@  uolsuadsns

ap selq 3| snos (T g) uoisuadsns ap abeloue,| Jade|d 'S

¢ ‘B4

¢ *Bi14 "anoJ ap nakow ne InaLlul uoisuadsns
ap seiq 9| axy Inb (z-T) suoinoq sa| Jalnay

"a11essaogu

IS ‘enbnauioowoy juiol ap sinaoaloud s9| Jaundy -

‘919|es ap s1dwaxa Juos anol ap xnakow s 18

suolnob sa| anb Jainsse,s "aiallIe sSanol sa| JA|UT

*9111N29s U J3||reAes) A inad
uo,nb 18 9jIgowwl UaIg 1S3 3NJIYIA 3] dnb Jainsse,s
'9120S 9p SaJeI Sap J9|[eISul 18 SINJIYIA Np aiallie,|
Jlanajnos ‘abeasl ap Juisodsip un,p usakow ny

T

NOILVTIVLSNI - 343144V SIINJLSAS

'sisseyo ne agsodde
anenbng,| JIns aanbipul uone|elsuLp uonisod
es op said uonoen ap awdisAs snbeys isde|ld ‘g

Inajow 3| Jer1glie
1@ Jow julod ne uoIssiWSuUeN B| 918\ ‘heaAlu
ne 19 aue|d adelNs aun INS 3NJIYSA 9| Jdde|d T

"Juauewlad 11oddns swwod abeas| ap Jhisodsip
un Jasinn sed oN 'saAelb sainssa|q sap
Jauuoisedo 1elinod gao ‘4aoe|dap as no Jajoded
1leAsp 9InoIysa a| IS -saudoisdde suoddns
sap Ins asodal au 19-1nj92 anb sulow e a|N2IYaA
3| snos sdiod np saled sap Jasodxa srewel aN

INENENNIRIE\ A

NOILVHVdddd

Z B4

Z ‘B4 e| 110/ sisseyd ne agsodde juswauuonisod
ap onanbng,| op aopre,| e uonoes] Sp SWIISAS
anbeyo ap uonejelsulL,p uonisod ¥| Jaynuap| ‘g

T B4

1 B4 "12-S9||90 ap abr|quiasse,| B 8|N2IYdA Np JUBAR,|
sIaA jualod sayodg) sed anb Jainsse,s ‘sabeioue
sap soluesodwod Saureusd suep  saadnoogp
JUOS BINDIYSA Np JueAe,| juenbipur sayog) seqd T

NOILVINHO4NI



T VO 143AN0D - 0T

T da 1L43AN0D - 6

T VO "*UNIIHIANS WHVY-V LHOINIY - 8

T da “WNIIHIANS WHV-V LHOINIY - L

¥ |9269NIA'dZ'8'S'T-0TN'NNL - NOTAN NOYD3 | T000-0T-720T 9

¥ |9269NIA‘'dZ'8'SZ'T-8N'NNH - NOTAN NOYO3 | T000-80-7.0T S

8 TZO6NIQ ‘dZ ‘TXy'8X¥Z ‘M - 3113ANOY | T000-80-090T 14

4 TE6NIA 'dZ ‘8’8 'SOXS'T-0TIN'SOH - NOTNOg | S900-0T-£€0T €

4 €E6NIA ‘dZ '8'8 '0EXS'T-0TW'SOH - NOTNOY | 0€00-0T-E€0T 4

14 TEBNIA 'dZ ‘8'8 'S9XSZ'T-8IN'SOH - NOTNOY | G900-80-€€0T T

T HN3AIHIANS WHY-Y LHOINTY 'F19INISNI | ¥¥20-02-T80T 3
310 NOILdIYOS3d 303Id # W31l

0C |ADIY/E 'dZ 'S '2eEX02-9T/L "GMH -3N0Y NOTNOT | ZE0X-2A-2hyT d
310 NOILdIYOS3d 303Id # W31l

4 SSS ‘'dN2 ‘TX02-9T/L 'OSS - NOCNOD | 9TL0-80-7E0T o)
310 NOILdIYOS3a 3031d # W31l

[4 286NIQ ‘dZ ‘SL'T-CTN ‘NN - NOTAN NOYD3 | T000-CT-TLO0T 9

4 Z86NIA ‘8 'dZ ‘S'T-0T ‘NN - NOTAN NOYO3 | T000-0T-TLOT S

Z |T€6NIA‘'dZ'8'8'0LTXSL T-¢TN ‘SOH -NO1NO0Y | 0.19-2T-E€0T 14

[4 TE6NIA ‘dZ ‘8'8 'SYXST-0TIN ‘'SOH -NOTN08 | G00-0T-€€0T €

4 INVAV NOILV1OY-ILNV LH43IANOD -- 4

4 FHIIHYVY NOILV.LOY-ILNV FOVHONY - T

T FHIIHYY IOVHONY I19INISNI | 0¢90-02-S00T g
ALD NOILdIdOS3A #14dvd NZLI

¥ |9269NIA ‘8 'dZ ‘S'T-0TW ‘NNd - NOTAN NOYO3 | T000-0T-7.0T 8

¥ |9269NIA ‘8 'dZ ‘'SZ'T-8IN ‘NN - NOTAN NOY¥O3 | T000-80-720T L

4 8X¥Z ‘M - 3113ANOY | T000-80-090T 9

¥ |TEBNIA 'dZ '8'8 'SSXS'T-0T ‘SOH - NOTNOE | GS00-0T-E€0T S

¥ |TE6NIA ‘dZ '8'8 ‘GGXSZ'T-8N 'SOH - NOTNOg | SS00-80-E£€0T 14

4 143AN0D -- €

T dd - INVAV NOILV1Od- 1INV FOVHONY - 4

T VO - INVAV NOILV.LOH-ILNV FOVHONY -- T

T INVAV 3OVHONV I19INISN3 | 06L0-02-700T v
310 NOILdIYOS3d 303Id # N3LI

"‘8|qWiasua 132 ap sa23ld ap sa1sl| S9|
suep sasn|oul sajuesodw oo Sa| S81N0) Ndal JI0AR,p SNOA-ZaINSSe ‘uolle|eisul,| 181NgapP ap JUBAY : NOILNILLY

S304dId 3d S31SI1



‘epeue) ne swudwy|
'oUl osweD 8T0Z® ‘SAIBSI SHOIP SNOL
"oul oswe) ap senbrew sap Juos oW pue ®

- Jeyde,p sreQ
: 3119S ap ON
: IN2INQLISIP NP NO BIIRUUOISSAOUOD NP |91

02°0SWEY MMM : Jaulalu]
02°0SWRI@AIR'ISSNPUS : [91IN0D

‘IPaIPUDA Ne Ipun| Np osweD ap
uannos ap adinba,| 2aAe Janbiunwwod zaAnod SNOA ‘aW1SAS ne 31| awa|qold un a1pnNoOsSal ap aINsaw ud
sed 110s au |I,nb JurUSAPY "IN3INQLISIP NO 3JrRUUOISSAIUOD 3J410A ploge,p Ja10'lu0d ‘awl|qoid ap sed ug

INOINHO3L NIILNOS

VAvNVO
€00 N69 00 ‘uebiumeys
V [e207 - |INg 8NnJ 29TV

"oul oswe)

‘anueteb e| sed su@AN0o sed 1U0J8S au Inb uonoely ap awaisAs
ne sinafew siq sap anb Isure sainewsald ainsn aun Jasned 1nad 1o abenbenap ap sanbsu
sa| ayuawbne a1npuod ap adA1 80 "sgpuewW W03l Sed 1U0S au (391SISSE UO0I1193lIP B S3|NJIYIA XNe
juawanbiyoads snid) uonnadal e 18 sapides sabelin sa| no sanbsniqg uonoalip ap siuawabueyd
S3| ‘aAlllods 91INpuod B "9SI|1IN 1S9 UOIIORI] 9P dWIISAS 3| 1UOp uode) B B 931 JUSWSIJBIIP
1S9 oswe)d ap TSy ALN UOI1oeIl Bp BWISAS np saluesodwod sap aIA ap 9aJnp 7 @ NOILNILLY

62T SLd UOISISAUOD ap aWa1SAS 3| Jas!|lIN,p 18 I3[[eISul,p ‘19|qUIasSSe,p 1ueAe
Inales|jnn,| ap [anuew 8| anb Isure ‘Isnus US JUSWNJOP 89 1UBWSANUSNE all| Z3||INBA

INNEERSYIRSEV\ANRv4




a NOISH3aA

OSKWYJ

>

9302 € 9302 SIINJIYIA
Anod uoljoe.a; ap owalsAes

OSINVYD

NVIN-08¢T1-0Z-000G

alaaq uyor

uolye|[eisul,p saAlva1Iqg



